PARTS MANUAL
&

MULTIQUIP

ESSIGH SERIES

MODEL PRO20

HYDRAULIC PLASTER/MORTAR MIXER
(VANGUARD 18HP GASOLINE ENGINE)

Revision #0 (05/04/20)

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



PARTS FINDER

Search Manual Can't Find Part or

Library For Parts Manual? Request Help
Manual & Lookup Part by Manufacturer,

Search Website
by Part Number

n Numbers - Purchase Model & Description
DIS coun t or Request Quote

Equipment

Search Manuals

Discount-Equipment.com is your online resource for quality parts & equipment.
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don’t find the part on the website or on once of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench, Bil-
Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD,
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter,
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK,
Rol-Air, Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

TABLE OF CONTENTS

PRO20 Hydraulic Mixer

Table Of CONENtS......covererrrrcce e, 2
Explanation Of Code In Remarks Column............... 4
Suggested Spare Parts ..........ccooveerniennieninennns 5

Component Drawings

Nameplate And Decals.........cccccveeininininnirinenen, 6-7
Paddle Blades ASSY. .......cccevrrricerieinirirrneenes 8-9
DrUM ASSY. ..ot 10-11
Hydraulic ASSY. ......cerrririeirieieirnreseeeieieeens 12-15
Frame ASSY. ..o 16-19
COVET ASSY...ecvviniirircirireeisisereie e 20-21
ENGINg ASSY...cocvviicceicrrecce e 22-23
Battery ASSY.......cccoeevnnnicceee 24-25
Engine Service Parts ASSY.........ccoveerrierunenee 26-27

Specifications and part numbers are subject to change
without notice.

PAGE 2 — PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20)



EXPLANATION OF CODE IN REMARKS COLUMN

The following section explains the different symbols and
remarks used in the Parts section of this manual. Use the
help numbers found on the back page of the manual if there
are any questions.

The contents and part numbers listed in the parts
section are subject to change without notice. Multiquip
does not guarantee the availability of the parts listed.

SAMPLE PARTS LIST

NO. PARTNO. PARTNAME  QTY. REMARKS

1 12345  BOLT e 1....INCLUDES ITEMS W/%
2% WASHER, 1/4 IN. ......... NOT SOLD SEPARATELY
2% 12347  WASHER, 3/8 IN...1 .....MQ-45T ONLY

3 12348  HOSE..n.... AR ...MAKE LOCALLY

4 12349  BEARING.... 1.....S/N 23458 AND ABOVE
NO. Column

Unique Symbols — All items with same unique symbol
(@, #, +, %, or >) in the number column belong to the
same assembly or kit, which is indicated by a note in the
“Remarks” column.

Duplicate Iltem Numbers — Duplicate numbers indicate
multiple part numbers, which are in effect for the same
general item, such as different size saw blade guards in
use or a part that has been updated on newer versions
of the same machine.

When ordering a part that has more than one item
number listed, check the remarks column for help in
determining the proper part to order.

PART NO. Column

Numbers Used — Part numbers can be indicated by a
number, a blank entry, or TBD.

TBD (To Be Determined) is generally used to show a
part that has not been assigned a formal part number
at the time of publication.

A blank entry generally indicates that the item is not sold
separately or is not sold by Multiquip. Other entries will
be clarified in the “Remarks” Column.

QTY. Column

Numbers Used — Item quantity can be indicated by a
number, a blank entry, or A/R.

A/R (As Required) is generally used for hoses or other
parts that are sold in bulk and cut to length.

Ablank entry generally indicates that the item is not sold
separately. Other entries will be clarified in the “Remarks”
Column.

REMARKS Column

Some of the most common notes found in the “Remarks”
Column are listed below. Other additional notes needed
to describe the item can also be shown.

Assembly/Kit — All items on the parts list with the
same unique symbol will be included when this item is
purchased.

Indicated by:
“INCLUDES ITEMS W/(unique symbol)”

Serial Number Break — Used to list an effective serial
number range where a particular part is used.

Indicated by:

“SIN XXXXX AND BELOW”
“SIN XXXX AND ABOVE”
“SIN XXXX TO S/N XXX”

Specific Model Number Use — Indicates that the part
is used only with the specific model number or model
number variant listed. It can also be used to show a
part is NOT used on a specific model or model number
variant.

Indicated by:

“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” — Indicates that the part can
be purchased at any hardware shop or made out of
available items. Examples include battery cables, shims,
and certain washers and nuts.

“Not Sold Separately” — Indicates that an item cannot
be purchased as a separate item and is either part of an
assembly/kit that can be purchased, or is not available
for sale through Multiquip.

PAGE 4 — PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20)



SUGGESTED SPARE PARTS
PRO20 HYDRAULIC MIXER WITH VANGUARD 18 HP ENGINE

1 to 3 units

Qty. PN Description

LI 521426.......cccceuune. KIT, RUBB. BLADES, SCRAPERS AND HWD.
B 802366.........ccenen. URETHANE SEAL

P 802368...........c.c.... COVER, SEAL

2o 691959......ccvrrnen. KEYSET, IGNITION

L 29173-001 ............ SWITCH, PUSH-PULL, W/O KNOB
LI 29174-001 ............ KNOB-MUSHROOM

L 491010 LATCH KIT, ENGINE HOUSING
L 3353...rreriene CAP, FILLER/BREATHER

KT 394018S............... AIR FILTER

KT 272490S................ PRE-CLEANER

KT 496018S................ SPARK PLUG, CHAMPION
KT 845125.......cccovene. IN-LINE FUEL FILTER

2o 508667..........c0ennn. ELEMENT, OIL, HYDRAULIC

Part numbers on this Suggested Spare Parts list may
supersede/replace the part numbers shown in the
following parts lists.

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 5



NAMEPLATE AND DECALS

=0 7
2 ESSICK

Grease
GRASA

MOLTGOR

MOTOR
"W oiorAN i

GASOLINE
FUEL ONLY
Grease j
st , (v s

PAGE 6 — PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20)



NAMEPLATE AND DECALS

coooxloum-boom—u‘z
o

[y
o

10A
11
12
13
14
15
16
17
18

PART NO. PART NAME QrTy. REMARKS
EM510883 DECAL: ESSICK LG 1

521303 DECAL: PINCH POINT 5

491999 DECAL: GREASE 6

EM510891 DECAL: MQ ESSICK MEDIUM 2

521292 DECAL: MOTOR OIL DRAIN 1

511727 DECAL: GASOLINE FUEL ONLY 1

EM985 DECAL: HYDRAULIC OIL ONLY PLASTIFIED 1

521229 DECAL: WARNING 2

521291 DECAL: HYDRAULIC OIL DRAIN 1

948008 PLATE, SERIAL NUMBER.........cccooviiniinininen T CONTACT MQ PARTS DEPT.
491757 POP RIVET 2

518524 DECAL: 1ISO 9001:2000 EXPORT 1

513118 DECAL: POWDER COATED 1

521230 DECAL: PREVENT ACCIDENTS 2

520935 DECAL: SAFETY INSTRUCTIONS 1

521293 DECAL: DRIVE/DUMP CONTROL 1

EM948630 DECAL: PUSH TO STOP 1

521817 DECAL: WARNING CANCER CA PROP.65 1

521228 DECAL: DANGER GAS IS HIGHLY FLAMABL. 1

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 7



PADDLE BLADES ASSY.

WIPER & SCRAPER
HARDWARE KIT

PAGE 8 — PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20)



PADDLE BLADES ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
10 807499 BAR, GRATE LATCH 1
20 807388 GRATE 1
30 802452 PADDLE ARM, END 1
40 802453 PADDLE ARM, CENTER 2
50 802454 PADDLE ARM, CENTER ENGINE END 2
60 802455 PADDLE ARM, ENGINE END 1
70 802443 RETAINER BASE, PADDLE ARM 6
80$ 802447 RUBBER BLADE, SIDE 6
90$ 802448 RUBBER BLADE END 2
100§ 802451 STEEL BLADE, SIDE 6
110 492602 WASHER, FLAT 5/8" 2
120 507444 WASHER, FLAT 3/4" (SPACER) 2
130 492378 HEX HD. BOLT 3/8" X 1-3/4" NC 1
140 492584 NYLON INSERT NUT 1/2" NC GRD 5 24
150 492400 HEX HD. BOLT 1/2" X 3-1/2" NC GRD 5 24
160$ 802449 STEEL BLADE, END 2
170  EM745 HAIR PIN 5/8-3/4" 1
1808 492598 FLAT WASHER 3/8" 24
190$ 492583 NYLON INSERT NUT 3/8" NC 25
200% 505883 SCREW, 3/8-NC X 2" GRD5 24
210 491692 PIN COTTER 3/16" X 1.1/4" G. (CAD) 2
220 521426 KIT, RUBBER BLADES, SCRAPERS, HWD......1................ INCLUDES ITEMS W/$

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 9



DRUM ASSY.

[ et

PAGE 10 — PRO20 HYDRAULIC MIXER * PARTS MANUAL — REV. #0 (05/04/20)



DRUM ASSY.

PART NO.
TBD
807372
807373
500461
802367
802368
491704
807454
807443
492627
530298
492396
492626
492599
521312
492583
802366
802415
802667
506176
807403
492598
492376
807400
509161
492623
492362
804004
DULT100602
492595
492622
DULT100255
807562
492396
504322
492584

PART NAME

DRUM AND SHAFT ASSY.....cccocovinivieinne

DRUM, BARE 20 CU. FT.

DRUM SHAFT

WEDGE 3/8" X 40 MM

SEPARATOR SHAFT SEALS

SHAFT SEALS COVER

90° FITTING ZERK 1/4" NF
HYDRAULIC MOTOR

ROLLER CHAIN COUPLING
WASHER, LOCK 5/8"

HEX HD. BOLT 5/8" X 1-3/4" NC GRD 5
HEX HD. BOLT 1/2"X 2" NC GRD 5
WASHER, LOCK 1/2"

WASHER, FLAT 1/2"

BOLT 3/8"X 2.1/4" NC GRD 5

NYLON INSERT NUT 3/8" NC G8
URETHANE SEAL

PILLOW BLOCK
COUNTERSUNK WASHER 5/16"
FLAT HD. BOLT 5/16" X 1" NC GRD 8.8
WASHER, FLAT 3/8" LARGE
WASHER, FLAT 3/8" SMALL

HEX HD. BOLT 3/8" X 1-1/4" NC GRD5
HYDRAULIC MOTOR COVER
WASHER, FLAT 5/16"

WASHER, LOCK 5/16"

HEX HD. BOLT 5/16"X 5/8" NC GRD 5
COVER DRUM BEARING

BLIND RIVET NUT M6

FLAT WASHER 1/4"

LOCK WASHER 1/4"

HEX HD. BOLT M6 X 20 GRD 8.8

WELDING SUPPORT HYDRAULIC HOSES

HEX HD. BOLT 1/2" X 2" NC GRD 5
WASHER, FLAT 1/2".
NYLON INSERT NUT 1/2" NC GRD 5

Qry. REMARKS

T
1
1
1
1
4
2
2
1
1
4
4
4
4
4
8
8
6
2
1
1
1
1
1
1
4
4
4
1
2
2
2
2
1
2
2
2

................ INCLUDES ITEMS W/@

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 11



HYDRAULIC ASSY.

PAGE 12 — PRO20 HYDRAULIC MIXER * PARTS MANUAL — REV. #0 (05/04/20)



HYDRAULIC ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

10 34585 VALVE, FOUR WAY 3

20 0166A WASHER, LOCK 3/8" .......coeiiirieircninine, K T REPLACES P/N 492624
30 EM963055 HEX HD. BOLT 3/8" X 3/4"NC GRD 5............... K T REPLACES P/N 492373
50 802280 HYDRAULIC CYLINDER 2

60 506196 FITTING, 90° 6 C50X-S 2

90 506207 WORM CLAMP 4

100 511847 BARB FITTING 1

110 8051 FILTER ASSY., HYD OIL W/SUPPORT.............. LI INCLUDES ITEMS W/$
110A$ 508667 ELEMENT, HYD. OIL 1

120 3367 FITTING, 90° 129HB-12-12 3

130 803224 FITTING, STRAIGHT 12-8 F50X-S 1

140 518198 FITTING, 45° 12 V6X-S 1

150 512190 FITTING, STRAIGHT 6-8 F50X-S 2

160 512234 FITTING, 45° 6 V6X-S 2

180 802938 FITTING, TEE 6 R50OX-S 2

190 803048 HANDLE, LEFT VALVE W/SCREWS 1

200 803049 HANDLE, RIGHT VALVE W/SCREWS 1

220 803001 HOSE, VALVE 1

230 807441 HOSE, HYDRAULIC CYLINDER 1

240 803003 HOSE, VALVE 1

250 807438 HOSE, CYLINDER 1

270 803006 HOSE, FILTER IN 1

280 803007 HOSE, FILTER OUT 1

370 530183 WASHER, FLAT 1/2" 2

380 492626 WASHER, LOCK 1/2" 2

390 492394 HEX HD. BOLT 1/2"°NC X 1-1/2" G5 2

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 13



HYDRAULIC ASSY. CONT'D.

PAGE 14 — PRO20 HYDRAULIC MIXER » PARTS MANUAL — REV. #0 (05/04/20)



HYDRAULIC ASSY. CONT'D.

NO. PARTNO. PART NAME Qry. REMARKS
10 3365 FITTING, STRAIGHT 10 F50X-S 1
20 514488 FITTING, 90° 12 CC50X-S 1
30 3314 FITTING, STRAIGHT 10-8 F50X-S 2
40 3322 FITTING, 90° 10 C50X-S 1
70 13220 FITTING, STRAIGHT 125HBL-12-1 1
80 807859 HOSE, SUCTION 1
100 511847 BARB FITTING 1
170 512201 FITTING, 90° 10 C6X-S 2
190 803352 HOSE, HYDRAULIC MOTOR 2
200 807440 HOSE, VALVE 1
210 803353 HOSE, VALVE 1
260 807439 HOSE, VALVE/HYD. MOTOR 1
290 509784 FITTING, 90° 12CTX-S 2
300 516675 FITTING, STRAIGHT 12 FTX-S 2
310 804371 HIGH PRESSURE HOSE CLAMP 1-1/4" 2
320  DULT100078 NYLON INSERT NUT M6 2
330 513548 FITTING, STRAIGHT 10-12 F50X-S 2
340 807502 PIPE, HYDRAULIC MOTOR 1
350 807503 PIPE, HYDRAULIC MOTOR 1
360 807560 HOSE/PIPE CLAMP 5/8" 2

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 15



FRAME ASSY.

& ©
P 02 .

PAGE 16 — PRO20 HYDRAULIC MIXER » PARTS MANUAL — REV. #0 (05/04/20)



FRAME ASSY.

NO.

10

20

30

90

200
210
220
230
240
250
260
270
280
290
300
310
320
330
360
370

PART NO. PART NAME QrTy. REMARKS

807361
807433
807434
EM744
18052
491189
491160
807578
3353
506094
802362
520894
492583
491705
802363
492303
492596
492582
492622
492356

T
FRAME 1
LEG, SUPPORT RIGHT 2
LEG, SUPPORT LEFT 2
PIN, 1/2" X 4" 4
SIGHT GAUGE 1
NIPPLE, PIPE 1" NPT 1
90° ELBOW 2
PIPE, 1" NPT X 10" GALV. 1
CAP, FILLER/BREATHER 1
PLUG 1/2" NPT GALV. 1
CAP 2
BOLT 3/8" X 3" NC GRD 8.8 2
NUT, NYLOC 3/8" NC 2
ZERK FITTING 1/4" NF 2
RETAINER, CYLINDER 2
BOLT 5/16" X 1-1/4"NC GRD 5.......ccoocvvivriinee 2
WASHER, FLAT 5/16" 2
NUT, NYLOC 5/16" NC 2
WASHER, LOCK 1/4" 2
BOLT 1/4" X 3/4" 2

................ REPLACES P/N 492365

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 17



FRAME ASSY. CONT'D.

PAGE 18 — PRO20 HYDRAULIC MIXER * PARTS MANUAL — REV. #0 (05/04/20)



FRAME ASSY. CONT'D.

NO. PARTNO. PART NAME Qry. REMARKS
20 807433 LEG, SUPPORT RIGHT 2
30 807434 LEG, SUPPORT LEFT 2
40 802331 ARM, STABILIZER LEFT 1
50 807393 ARM, STABILIZER RIGHT 1
60 502125 BOLT, 1" X2"NF GRD 5 4
70 500089 WASHER, FLAT 1" GRD 5 4
80 TK86D16 NUT, 1" NF 4
380 807512 SHIELD, HYDRAULIC OIL TANK 1
390 492596 WASHER, FLAT 5/16" 4
400 492623 WASHER, LOCK 5/16" 4
410 492362 BOLT 5/16" X 5/8" NC GRD 5 4
420  DULT100602 BLIND NUT M6 1

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 19



co
v
ER AS
SY.

& it

| ot ."

i 7

4retes! c" i Ofx

it i s

ke i tetet

»'...,.,,.;;..; 4 '0'13""'
""':2':11‘.. ies :.»::

S «',.o:.. .»;.o;,..,,
it {Hi 40 i

4 o) .~‘ o"» ." v"u

.«-:.»:.«,. S
.~,..~,.. &

S g

ot
i

mm-. 7
nnun“nn-
mm-mwu.
\nnnng’n“
ummmmu
mnmmmon
e, umm,u
3 mmuu

(FE0

‘\

&
Gt
ums N
mm N
mm“};
m\\m i
umm,w"
mmw‘v 2
. wv;';;
W Sibe)
i o
umm,.,
n«n»u,m.u
n m\m\
W ay
H e

B
W

PAG
E2
0—
PRO

20

HY

DR

AU

L|C

E

—

MA

NU

AL

_RE
V.

. #0 (

4/20

)



COVER ASSY.

NO.
10
20
30
40
50
60
70
100
120
130
140
150
160
170
180
190
200
210
220
230
240
250

PART NO.
807415
807428
29173-001
29174-001
491010
503723
510476
807573
807425
DULT100602
492596
492622
DULT100255
TK6597572
509699
492375
506488
492624
506176
508344
492582J
807563

PART NAME

COVER MOVEABLE

COVER, FIXED

SWITCH, PUSH-PULL W/O KNOB
KNOB, MUSHROOM

RUBBER, HOOD FASTEN

POP RIVET

FLAT HD. BOLT 5/16" X 1/2" NC
CHAIN

FIXED COVER

BLIND RIVET NUT M6
WASHER, FLAT 5/16"

WASHER, LOCK 1/4"

HEX HD BOLT M6 X 20 GRD 8.8
RUBBER BUMPER

CABLE TIE, BLACK

HEX HD. BOLT 3/8"X 1" NC G5
WASHER, FLAT 3/8"

WASHER, LOCK 3/8"

BOLT 5/16" X 1" NC GRD 8.8
WASHER, FLAT 5/16"

NYLON INSERT NUT 5/16" NC GRD 8
WIRE HARNESS

[=]

Y.

REMARKS

N — = =]

"y
o

e 1 S W& = R =iV B o )

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 21



ENGINE ASSY.

PAGE 22 — PRO20 HYDRAULIC MIXER » PARTS MANUAL — REV. #0 (05/04/20)



ENGINE ASSY.

NO.

10
20
30
40
414
50
70
80
90
100
110
120
130
140
170
180

PART NO.
807370
807608
500275
807579
516282C
13374
807414
801835
801501
800776
513619
492368
509161
492553
492624
492376

PART NAME

VANGUARD ENGINE 18 HP
SLEEVE ENGINE SHAFT
WEDGE 1/4" X 40 MM

COUPLING KIT.....covvrieniererriinieneineinieens

COUPLER ASSY.

PUMP, EATON

EXHAUST FLANGE

HEX BOLT W/WASHER 3/16" X 3/4"
STRAIGHT FITTING, DRAIN HOSE
HOSE, DRAIN

STRAIGHT FITTING, DRAIN HOSE
HEX HD. BOLT 5/16" X 2" NC GRD 5
WASHER, FLAT 5/16"

HEX NUT 5/16" NC GRD 5
WASHER, LOCK 3/8"

HEX HD. BOLT 3/8" X 1-1/4" NC G5

Q

Y. REMARKS

T
1
1
1
1
1
1
1
4
1
1
1
4
4
4
6
6

................ INCLUDES ITEMS W/#

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 23



BATTERY ASSY.

PAGE 24 — PRO20 HYDRAULIC MIXER * PARTS MANUAL — REV. #0 (05/04/20)



BATTERY ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
100 4671 BATTERY 12V GROUP U1 WET CELL 1
110 806921 BOLT 1/4" X 7-1/2" NC GRD 5 2
120 802314 BATTERY TIE DOWN BRACKET 1
130 492622 WASHER, LOCK 1/4" 2
140 505500 WINGNUT 1/4" NC 2
150 807426 CABLE, BATTERY POS (L= 1 FT/305 MM)...... 1..cccconvuune 1PC=1FT
160 807427 CABLE, BATTERY NEG (L= 1.5 FT/457 MM) ...1.......cc....c. 1PC=1FT
170 966279 BOLT 5/16" X 3/4" NC GRD 5 2
180 508344 WASHER, FLAT 5/16" 2
190 492582 NUT, NYLOC 5/16" 2

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 25



ENGINE SERVICE PARTS ASSY.

PAGE 26 — PRO20 HYDRAULIC MIXER » PARTS MANUAL — REV. #0 (05/04/20)



ENGINE SERVICE PARTS ASSY.

o

PART NO. PART NAME Qry. REMARKS
394018S AIR FILTER 1
2724908 PRE-CLEANER 1
692318 IGNITION SWITCH, W/KEY 1
691959 IGNITION KEY SET 2
845125 IN-LINE FUEL FILTER 1
496018S SPARK PLUG, CHAMPION 2
66574 ROPE, STARTER 1
808167 GRIP, STARTER 1
842921 OIL FILTER 1

PRO20 HYDRAULIC MIXER ¢ PARTS MANUAL — REV. #0 (05/04/20) — PAGE 27



PARTS FINDER

Search Manual Can't Find Part or

Library For Parts Manual? Request Help
Manual & Lookup Part by Manufacturer,

Search Website
by Part Number

n Numbers - Purchase Model & Description
DIS coun t or Request Quote

Equipment

Search Manuals

Discount-Equipment.com is your online resource for quality parts & equipment.
Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts?

Click on this link: http://www.discount-equipment.com/category/5443-parts/ and
choose one of the options to help get the right parts and equipment you are looking
for. Please have the machine model and serial number available in order to help us
get you the correct parts. If you don’t find the part on the website or on once of the
online manuals, please fill out the request form and one of our experienced staff
members will get back to you with a quote for the right part that your machine needs.

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman,
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto,
Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack,
Lull, Skytrak, Tsurumi, Husquvarna Target, , Stow, Wacker, Sakai, Mi-T- M, Sullair, Basic,
Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti,
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, Barreto, EZ Trench, Bil-
Jax, F.S. Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD,
Koshin, Rice, CH&E, General Equipment, ,AMida, Coleman, NAC, Gradall, Square Shooter,
Kent, Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK,
Rol-Air, Small Line, Wanco, Yanmar


http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

PARTS MANUAL

HERE’S HOW TO GET HELP

PLEASE HAVE THE MODEL AND SERIAL
NUMBER ON-HAND

Discount ’TTq
Equipment dd.°
www.Discount-Equipment.com MULT'QU|P®





